
2021 ANNUAL GREEN BOND REPORT DATED APRIL 16, 2021 

RELATING TO 

$450,000,000 

ILLINOIS FINANCE AUTHORITY 

STATE OF ILLINOIS CLEAN WATER INITIATIVE REVOLVING FUND REVENUE BONDS, SERIES 2019 

(GREEN BONDS) 

The above described bonds (the “Bonds”) were issued on April 16, 2019. In the Official 

Statement dated April 3, 2019 relating to the Bonds (the “Official Statement”) under the heading 

“GREEN BOND DESIGNATION – Reporting”, the Illinois Environmental Protection Agency 

(“IEPA”) agreed to report information on the projects financed with the proceeds of the Bonds 

including the name of the Participant completing the project, a description of the project, the 

amount of the Loan for such project, the percentage of the Loan disbursed for such project, and 
[...]
rehabilitated and over 400 T-liners will be installed and 53 
services grouted to rehabilitate the connection to the sewer 
main.  In the Downtown business district, approximately 
3,800 linear feet of sanitary sewer will be rehabilitated with 
CIPP.  In addition, 2,800 linear feet of 60-inch and 66-inch 
trunk storm sewer, 1,600 linear feet of 12-inch, 15-inch and 
18-inch storm sewer, and separation of combined sanitary 
and storm sewer systems at seven different locations will 
be constructed to reduce the occurrence of combined 
sewer overflows.  In the Forest Park neighborhood, 
approximately 27,000 linear feet of sanitary sewer will be 

2018 - Sewer Main 
Rehabilitation Program

14,601,968.55 3,779,684.37 10,822,284.18 4,680,357                 43.00 No 12/18/2020

CWSRF L175405 Joliet This loan will fund the City of Joliet’s 2019 Sanitary Sewer 
Rehabilitation Project.  This is year three of a five-year 
program.  The goal of the program is to increase the 
structural integrity of the system, minimize inflow and 
infiltration, reduce the occurrence of sewer system 
overflows and combined sewer overflows.  In the Rock 
Run and West Park interceptors portion of the project 
approximately 13,800 linear feet of 30-inch and 48-inch 
pipe will be lined.  111 manholes will also be rehabilitated.  
The Belmont interceptor sewer will be replaced by 
installing approximately 6,610 linear feet of 24-inch 
sanitary sewer and 32 manholes.  Approximately 20 linear 
feet of 8-inch and 30 linear feet of 15-inch storm sewer will 
also be installed.

2019 - Sewer Main 
Rehabilitation Program

0.00 0.00 0.00 4,225,880                 0.00 No 2/11/2021

Page 12 of 38



Illinois SRF - Project Obligation Balances
2019 Series Only

Program
Project 
Number Recipient Project Description Project Name

Total
Obligated

as of 4/3/2019

Total
Disbursed

as of 4/3/2019
New 

Assist.

Obligation
Balance

as of 4/3/2019
 $ Disbursed

from 2019 Series 

% 
Disbursed
of 4/3/2019

Balance

Final 
Disbursement 

Made

Contruction 
Completion 

Date
CWSRF L175408 Frankfort Demolish the existing North and West Waste Water 

Treatment Plant (WWTP) structures and replace with a 
two cell deep excess flow pond at the North WWTP 
measured at 149 feet x 285 feet x 8 feet deep and 128 feet 
x 275 feet x 8 feet deep to store excess flows above 3.0 
MGD.  The two cell excess flow pond will allow stored 
excess flow to be pumped back to the Regional Waste 
Water Treatment Plant for full treatment.

Consolidate Treatment 
@ Regional WWTP (7A 
& 7B)

0.00 0.00

*

7,025,243.00 1,905,543                 27.00 No 6/30/2021

CWSRF L175409 Belleville The project consists of sewer collection system 
improvements that are part of the LTCP for CSOs, which 
includes the following: construction of the 23rd Street lift 
station; construction of 652 feet of 36-inch, and 1,169 feet 
of 24-inch diameter gravity sewer; construction of 6,517 
feet of 30-inch diameter forcemain, construction of 212 feet 
of 12-inch, 467 feet of 15-inch, and 737 feet of 18-inch 
diameter storm sewer; manholes; SCADA; construction 
area restoration; and an emergency electrical generator.

Phase 4 LTCP for 
CSOs

8,553,013.31 7,901,747.35 651,265.96 236,676                    36.00 Yes 10/23/2019

CWSRF L175412 Joliet Loan L175412 will fund work at both the City of Joliet Aux 
Sable Creek Basin and Westside Wastewater Treatment 
Plants.

The work at the Aux Sable Creek Basin Wastewater 
Treatment Plant includes construction of wastewater 
treatment facility grit removal system, selectors, oxidation 
ditch modifications, splitter structure modifications, final 
clarifiers, chemical feed building, UV disinfection 
modifications, RAS pumping modifications, aerobic 
digester covers, biosolids mixing modifications, and a 
biosolids storage tank.  The work includes site work, yard 
piping, structural, architectural, process piping and 
equipment, plumbing, heating, ventilation, air conditioning, 
electrical and instrumentation and control.

The work at the Westside Wastewater Treatment Plant 
includes construction of wastewater treatment facility 
chemical feed building and associated piping.  The work 

Aux Sable Creek Basin 
& Westside WWTP 
Phosphorus Removal & 
Expansion

19,315,055.00 16,896,750.02 2,418,304.98 1,693,524                 70.00 Yes 9/20/2019

CWSRF L175413 Chicago The project is a continuation of the City’s 3-year sewer 
lining contract, which was awarded in 2016.  Activities 
associated with this loan consist of lining approximately 42 
miles of 8” to 48” diameter sewer main throughout the 
City’s Far North, North, Central, South, and Far South 
Districts.

Sewer Lining FY2018 60,000,000.00 28,875,796.31 31,124,203.69 24,096,261               77.00 Yes 12/31/2019

Page 13 of 38



Illinois SRF - Project Obligation Balances
2019 Series Only

Program
Project 
Number Recipient Project Description Project Name

Total
Obligated

as of 4/3/2019

Total
Disbursed

as of 4/3/2019
New 

Assist.

Obligation
Balance

as of 4/3/2019
 $ Disbursed

from 2019 Series 

% 
Disbursed
of 4/3/2019

Balance

Final 
Disbursement 

Made

Contruction 
Completion 

Date
CWSRF L175414 Industry The project consists of lagoon treatment improvements 

including sludge removal, construction of an earthen berm 
to divide the treatment pond into separate cells, new 
aeration system blowers and piping, new blower building, 
influent structure, flow metering, bypass pumping and 
other appurtenances. Collection system improvements 
include approximately 1,370 feet of 6-inch diameter force 
main from the North Lift Station (LS) to the lagoon, new 
pumps for the North LS, rehabilitation of approximately 
1,000 LF of 8-inch diameter pipe using cured in place pipe 
liner, chemical grout injection, and open trench pipe 
replacement. Additional work includes manhole lining and 
rehabilitation, culvert replacement at the corner of First 
and Hickory Streets, and other necessary appurtenances.

Treatment & Collection 
System Improvements

0.00 0.00

*

1,949,410.87 415,490                    21.00 Yes 9/18/2020

CWSRF L175415 Geneva The project consists of waste water treatment facility 
(WWTF) improvements, which include: raw influent 
pumping station modifications; influent metering 
improvements; grit removal improvements; aeration tank 
modifications to achieve enhanced biological phosphorus 
removal and denitrification; blower improvements; 
secondary clarifier improvements; return activated 
sludge/waste activated sludge pumping station 
improvements; and supervisory control and data 
acquisition (SCADA) improvements.

Nutrient Removal 
Improvements

11,626,046.32 8,189,016.81 3,437,029.51 2,946,777                 86.00 Yes 10/5/2019

CWSRF L175418 Roselle The project consists of a lift station having 3 pumps with a 
rated capacity of 370 gallons per minute at 100 feet TDH, 
3,600 feet of 8-inch force main, 20 feet of 8-inch sanitary 
sewer, 1,281 feet of 10-inch sanitary sewer, 5 manholes, 
and all the necessary related appurtenances.

Phase 1 SS Upgrades - 
Combine Jewel & 
Ventura Lift Stations, 
and upgrade Spring St. 
LS

2,671,710.08 1,687,557.34 984,152.74 679,592                    69.00 Yes 9/9/2019

CWSRF L175421 Roselle The project consists of the construction of a new 245,346 
gallon aerobic digester, an additional belt filter press, two 
additional blowers each rated at 1,650 scfm, and all the 
necessary appurtenances.

Phase 4 SS Upgrades - 
Botterman Digesters, 
Belt Filter Press, and 
Blowers

2,498,145.00 2,197,952.54 300,192.46 240,118                    80.00 Yes 2/28/2019

CWSRF L175422 Roselle The project consists of a lift station having 3 pumps with a 
rated capacity of 796 gallons per minute at 117 feet of 
TDH to serve as a replacement of the existing lift station 
located on Plum Grove Road.  There will also be electrical, 
piping, and other necessary appurtenances to make the 
project complete and operational.

Phase 5 SS Upgrades - 
Upgrade Kennedy & 
Lincoln LSs

2,119,245.00 188,800.49 1,930,444.51 1,278,184                 66.00 Yes 4/15/2020

Page 14 of 38



Illinois SRF - Project Obligation Balances
2019 Series Only

Program
Project 
Number Recipient Project Description Project Name

Total
Obligated

as of 4/3/2019

Total
Disbursed

as of 4/3/2019
New 

Assist.

Obligation
Balance

as of 4/3/2019
 $ Disbursed

from 2019 Series 

% 
Disbursed
of 4/3/2019

Balance

Final 
Disbursement 

Made

Contruction 
Completion 

Date
CWSRF L175425 Kishwaukee Water Reclamation 

District
The project consists of Phase IB Improvements to the 
District's wastewater treatment plant.  Project specifics 
include modifying existing piping to pump to the new 
biological processes and flow in excess of the DMF to 
excess flow facilities; providing new circular primary 
clarifiers and new primary sludge pumping facilities for the 
full DMF; providing a new activated sludge process to 
meet anticipated amoonia limits and a 1.0 mg’L 
phosphorus limit; new circular final clarifiers for the full 
DMF; a new RAS/WAS pump station with RAS at 100% of 
the DAF; convert three existing primary settling tanks to 
excess flow clarifiers; a new building to house aeration 
system turbo blowers and primary/fermenter sludge 
pumps; new, separate treatment of WAS thickening filtrate 
and dewatering centrate (sidestream treatment) to reduce 
ammonia load to the activated sludge process; new 
primary sludge fermentation facilities to produce VFSs for 
the biological phosphorous removal process; selective 
upgrading of the existing Supervisory, Control, and Data 

WWTP Upgrades 
Phase 1B, Biological 
Improvements

53,055,766.00 35,870,988.97 17,184,777.03 11,390,124               66.00 No 7/7/2021

CWSRF L175436 Dallas City The proposed project consists of the replacement of 520 
lineal feet of existing 8-inch vitrified clay pipe (VCP) 
sanitary sewer with 8-inch PVC sanitary sewer, replacing 
10 existing manholes with new precast concrete manholes, 
15,500 lineal feet of cured-in-place lining of 8-inch to 15-
inch sanitary sewers, 49 point repairs at collapsed sewer 
main areas, the rehabilitation of 39 manholes, and 237 
grouted lateral-to-sewer main connections.

Collection system 
rehabilitation and 
replacement

802,753.66 428,562.32 374,191.34 223,006                    60.00 Yes 9/21/2019

CWSRF L175439 Rock Island This loan will fund work associated with Combined Sewer 
Overflow’s (CSO) outfalls 006 and 007.  The work is a 
component of the USEPA approved Long Term Control 
Plan (LTCP).
006 - Partial separation of the existing CSO outfall basin 
that will convert it to a storm sewer outfall and eliminate 
sanitary sewer flows.  Approximately 1,910 feet of 8-inch, 
75 feet of 6-inch and 10 feet of 4-inch drinking water main 
in addition to site restoration work is included in the scope 
of the project.
007 – Relocation of existing outfall 007 from Blackhawk 
Road to 49th Avenue will include a new overflow structure 
with screening and disinfection, in addition, upgrades at 
the existing Black Hawk Lift station will increase its 
pumping capacity to allow for the outfall relocation.

Close CSO Outfall 006 
& Relocate outfall 007

8,368,015.79 5,934,616.28 2,433,399.51 2,390,703                 98.00 Yes 6/15/2018

CWSRF L175440 St. Charles This loan will fund the construction of biological and 
chemical phosphorus removal facilities at the Eastside 
waste water treatment facility.  Construction of a primary 
sludge fermenter, conversion of the existing aeration 
basins to anoxic/anaerobic basins; installation of internal 
pump stations (4 pumps each at 3,200 gallons per minute 
capacity), installation of chemical pumps and two 6,650-
gallon chemical storage tanks; rehabilitation of the existing 
anaerobic digestion facilities include the installation of a 
new 122,195-gallon sludge storage tank.  Miscellaneous 
associated piping and electrical equipment along with all 
necessary ancillary appurtenances will be included.

Main WWTP 
Improvements & 
Upgrades to Two Lift 
Stations

15,431,242.88 12,234,085.86 3,197,157.02 1,460,365                 46.00 Yes 6/24/2019

Page 15 of 38



Illinois SRF - Project Obligation Balances
2019 Series Only

Program
Project 
Number Recipient Project Description Project Name

Total
Obligated

as of 4/3/2019

Total
Disbursed

as of 4/3/2019
New 

Assist.

Obligation
Balance

as of 4/3/2019
 $ Disbursed

from 2019 Series 

% 
Disbursed
of 4/3/2019

Balance

Final 
Disbursement 

Made

Contruction 
Completion 

Date
CWSRF L175446 Itasca The project entails rehabilitation of the Village's existing 

WWTP in order to correct operational deficiencies.  
 Project details include: Weir gate nut replacement and 

hatch installation at the Raw Sewage Pump Station; 
 Odor control pipe replacements and HVAC upgrades in 

 the Control Building; Decanter pipe modifications and 
 chemical feed line with heat tracing addition; Upgrade to 

work with the new SCADA system and to provide a 
modified pumping scheme for Post-SBR Pumping; 
 Automatic control valves and piping additions for the Non-

 Potable Water System; The addition of a second UV 
channel with two banks of UV lamps at the UV System; 
 Replacement of the rotary fan presses with two 
centrifuges (not part of this loan), the addition of access 
platforms, the addition of screw conveyors, and the 
addition of a sludge conditioning system at the Sludge 

  Building; SCADA system upgrades, and; Replacement 
of three pumps, the addition of one natural gas generator, 
and the replacement of one diesel generator at the Holiday 

WWTP & Holiday Inn 
Lift Station 
Improvements

6,345,018.55 4,506,723.47 1,838,295.08 1,752,319                 95.00 Yes 11/1/2019

CWSRF L175448 Cary Modification of existing aeration tanks to allow for 
biological phosphorous removal, new backup chemical 
phosphorous removal system, replacement of disinfection 
equipment and misc. energy efficiency improvements at 
the Wastewater Treatment Plant.

WWTP Phase 1 
Improvements

3,247,620.00 2,379,726.53 867,893.47 159,426                    18.00 Yes 2/28/2019

CWSRF L175478 Flagg Creek W.R.D. The project consists of the construction of two 2,550 
chemical tanks, three peristatic pumps each rated at 30 
gallons per hour, a phosphorus analyzer for chemical 
removal of phosphorus, conversion of the dual use 
clarifiers to dedicated tertiary clarifiers, a new submersible 
pump station with one 17.2 million gallons per day pump, 
replacement of two grit washers, new drain pipe from the 
disk filter, and all the necessary appurtenances to make 
the project complete and operational.

Phosphorous Removal 
& Excess Flow 
Improvements

4,003,867.50 1,851,851.09 2,152,016.41 1,712,269                 80.00 Yes 1/27/2020

CWSRF L175484 Hoopeston The project consists of pre-cleaning and installing cured in 
place pipe lining (CIPP) to approximately 7,662 linear feet 
of sanitary sewer ranging in size from 8-inches in diameter 
to 10-inches in diameter. Other work includes spot repairs, 
manhole rehabilitation, post inspection, surface restoration 
and other necessary appurtanences.

I & I Reduction 644,983.00 0.00 644,983.00 371,750                    58.00 Yes 9/1/2019

CWSRF L175488 South Beloit The project consists of two screens, a grit chamber, four 
anaerobic selector tanks, the conversion of activated 
sludge plant #1 into an integrated fixed film activated 
sludge and bionutrient removal system.  There will also be 
two secondary clarifiers, the conversion of activated 
sludge plants #2 and #3 into aerobic digesters, a ferric 
chloride feed system, three disk filters, two UV reactors, 
sludge screw press, lime stabilization sludge system, and 
three blowers each rated at 2,100 cfm.

WWTP 
Upgrades/Improvement
s

38,994,395.00 4,541,155.04 34,453,239.96 11,777,978               34.00 No 9/1/2021

Page 16 of 38



Illinois SRF - Project Obligation Balances
2019 Series Only